
FCC-A-10159

Pizza  
Station II

Assembly, maintenance and safety





The Flying Culinary Circus is the world’s first traveling cooking group. 

In 2005 Trond, Hans-Kristian, Mathias, and Tor went to New York. 

A journey that ended up being an adventure of a lifetime.

 

With 65 countries and 300,000 hours of culinary experience in the Chef 

whites, we have developed, designed, and produced a wide range of grills and 

accessories that add something new and unique to the grill range in 

Scandinavia.

 

Each product is a testament to our commitment to high quality,

functionality, and affordability.

 

We want to inspire the world trough cooking with our vision:

"Share the Fun of Cooking!"

THE STORY OF FCC

3



Maximum load: 130 kg
Maximum load table top: 30 kg
Maximum load middle shelf: 20 kg
Maximum load bottom panel: 30 kg

We recommend assembling the module on a flat surface.
Insert all screws first, do not tighten. Tighten all screws when module is fully assembled.

TIPS! Install on a flat surface. If the module is 
perceived as skewed after installation, loosen 
all the screws and adjust before tightening.

WARNING!
DO NOT USE ELECTRICAL TOOLS WHEN INSTALLING. TOOLS WITH MACHINE 
POWER CAN DAMAGE THE COATED SURFACE AND SCREWS WHICH CAN  
LEAD TO PRODUCT DAMAGE AND RISK OF RUST.

CODE DESCRIPTION QTY

1 LEFT REAR WALL 1

2 RIGHT REAR WALL 1

3 LEFT TABLE TOP 1

4 RIGHT TABLE TOP 1

5 LEGS FOR TOP SHELF 1

6 LEGS FOR TOP SHELF, FRONT 3

7 LEFT SHELF 1

8 LEFT LEG 1

9 HOLDER FOR GAS BOTTLE UPPER MOUNT 1

10 HOLDER FOR GAS BOTTLE LOWER PART 1

11 BOTTOM PLATE 1

12 CASTORS WITH BRAKE 6

13 SUPPORT BRACKET 4

14 FRONT FABRIC WALL 1

15 FRONT FABRIC WALL SUPPORT 2

16 MIDDLE SHELF 1

17 BOTTOM SHELF 1

18 MIDDLE LEG 1

19 RIGHT LEG 1

20 HANDLE, RIGHT 1

21 BOTTLE OPENER 1

22 COUNTER TOP SUPPORT 1

A M5X10 SCREW 8

B M6X10 SCREW 33

C M6X15 SCREW 11

D M6X25 SCREW 7

E M6X45 SCREW 20

F M6X30 SCREW 3

序号

8A

B

C

D

M6*45

29

7

20

M5*10

图片 规格 数量

M6*10

M6*25

1螺丝刀

E

F M6*30限位螺丝 3

G

M6*15 11

序号

8A

B

C

D

M6*45

29

7

20

M5*10

图片 规格 数量

M6*10

M6*25

1螺丝刀

E

F M6*30限位螺丝 3

G

M6*15 11

序号

8A

B

C

D

M6*45

29

7

20

M5*10

图片 规格 数量

M6*10

M6*25

1螺丝刀

E

F M6*30限位螺丝 3

G

M6*15 11

序号

8

A

B

C

D

M6*45

29

7

20

M5*10

图片

规格
数量

M6*10

M6*25

1

螺丝刀

E

F

M6*30限位螺丝
3G

M6*15
11

序号

8

A

B

C

D

M6*45

29

7

20

M5*10

图片

规格
数量

M6*10

M6*25

1

螺丝刀

E

F

M6*30限位螺丝
3

G

M6*15

11

序号

8

A

B

C

D

M6*45

29

7

20

M5*10

图片

规格
数量

M6*10

M6*25

1

螺丝刀

E

F

M6*30限位螺丝
3

G

M6*15

11

PARTS LIST

4

Pizza Station II



1

2

3

4

5

6

7

8

9

10

11

12

13

16

17

18

19

20

21

22

14

15

EXPLODED DRAWING

5



步骤1

步骤2

C*3

22

18

16

17
19

18

E*11

注意17号的孔位方向

M6*45 11E

C M6*15 3

步骤1

步骤2

C*3

22

18

16

17
19

18

E*11

注意17号的孔位方向

M6*45 11E

C M6*15 3

1

2

ASSEMBLY

6

Pizza Station II

PLACE A PIECE OF CARDBOARD ON THE FLOOR (E.G THE  
OUTER CARTON) TO PREVENT SCRATCHING THE UNIT AND PARTS DURING ASSEMBLY.

Mount the counter top support (part 
22) to the middle leg (part 18) with 3 pcs 
C-screws.

Assemble the middle shelf (part 16) and bottom shelf (part 17) to the middle leg (part 18) 
and right leg (part 19) with 11 pcs E-screws.

步骤1

步骤2

C*3

22

18

16

17
19

18

E*11

注意17号的孔位方向

M6*45 11E

C M6*15 3

Note! Part 17 has 2 holes in the corner.



步骤3

步骤4

7

E*3

M6*45 3E

C M6*15 3

15

14

8

11

C*3

步骤3

步骤4

7

E*3

M6*45 3E

C M6*15 3

15

14

8

11

C*3

步骤3

步骤4

7

E*3

M6*45 3E

C M6*15 3

15

14

8

11

C*3

3

4

ASSEMBLY

7

Attach the bottom plate (part 11) to the left leg (part 8) with 3 pcs C-screws. Attach the left 
shelf (part 7) to the left leg (part 8) with 3 pcs E-screws.

The fabric front and fabric attachment (parts 14 and 15) are pre-assembled.  
Place the wires in the holes on the left leg (part 8), as shown in the drawing.



步骤5

步骤6

M6*45 4E

C M6*15 2

E*4

12

C*2

E号螺丝先穿过框架，

再对准孔位

步骤5

步骤6

M6*45 4E

C M6*15 2

E*4

12

C*2

E号螺丝先穿过框架，

再对准孔位

8

Pizza Station II

5

6

Assemble the parts together with 2 pcs C-screws and 4 pcs E-screws.
The textile wall (part 15) is pushed into the holes on the right carriage.

Turn the module upside down. Click on the six wheels (part 12).

步骤5

步骤6

M6*45 4E

C M6*15 2

E*4

12

C*2

E号螺丝先穿过框架，

再对准孔位

ASSEMBLY



9

7

8

Install the right table top (part 4) with 3 pcs B-screws and 3 pcs C-screws.

Mount the legs for top shelf (part 5) and front legs for top shelf (part 6) on the left 
trolley with 8 pcs A-screws.

步骤7

步骤8

B 3M6*10

A*8

8A M5*10

5

6

C M6*15 3

4

B*3

C*3

注意五号零件在左后

步骤7

步骤8

B 3M6*10

A*8

8A M5*10

5

6

C M6*15 3

4

B*3

C*3

注意五号零件在左后

步骤7

步骤8

B 3M6*10

A*8

8A M5*10

5

6

C M6*15 3

4

B*3

C*3

注意五号零件在左后

步骤7

步骤8

B 3M6*10

A*8

8A M5*10

5

6

C M6*15 3

4

B*3

C*3

注意五号零件在左后

ASSEMBLY



步骤9

步骤10

B*6

B 6M6*10

3

F*3

10

9

B*4

F M6*30限位螺丝 3

B 4M6*10

此步骤不锁后面螺丝,

只锁左右，前面螺丝

步骤9

步骤10

B*6

B 6M6*10

3

F*3

10

9

B*4

F M6*30限位螺丝 3

B 4M6*10

此步骤不锁后面螺丝,

只锁左右，前面螺丝

步骤9

步骤10

B*6

B 6M6*10

3

F*3

10

9

B*4

F M6*30限位螺丝 3

B 4M6*10

此步骤不锁后面螺丝,

只锁左右，前面螺丝

步骤9

步骤10

B*6

B 6M6*10

3

F*3

10

9

B*4

F M6*30限位螺丝 3

B 4M6*10

此步骤不锁后面螺丝,

只锁左右，前面螺丝

10

Pizza Station II

9

10

Install the left table top (part 3) with 6 pcs B-screws. 
NOTE! Do not tighten the screws until the back wall is installed (Step 12).

Screw the table top in place with 3 pcs F-screws. 
Mount the holder for gas bottle upper and lower part (parts 9 and 10) 
in the base plate with 4 pcs B-screws.

ASSEMBLY



11

12

11 Install the right rear wall (part 2) with 5 pcs D-screws.
Install 4 support brackets (part 13) with 16 pcs B-screws.

Mount the left rear wall (part 1) with 2 pcs D-screws and 2 
pcs B-screws. Tighten all screws on the entire module.

步骤11

步骤12

2

13

B 6M6*10

D 5M6*25

D*5

B 2M6*10

D 2M6*25

D*2

B*2

1

B*6

步骤11

步骤12

2

13

B 6M6*10

D 5M6*25

D*5

B 2M6*10

D 2M6*25

D*2

B*2

1

B*6

步骤11

步骤12

2

13

B 6M6*10

D 5M6*25

D*5

B 2M6*10

D 2M6*25

D*2

B*2

1

B*6

ASSEMBLY

16

步骤11

步骤12

2

13

B 6M6*10

D 5M6*25

D*5

B 2M6*10

D 2M6*25

D*2

B*2

1

B*616



12

Pizza Station II

13

14

Install the right handle (part 20) on the right side with 2 pcs E-screws.

Mount the bottle opener (part 21) on the right leg with 2 pcs B-screws.

步骤13

步骤14

20

E*2

M6*45 2E

B*2

21

B 2M6*10

步骤13

步骤14

20

E*2

M6*45 2E

B*2

21

B 2M6*10

步骤13

步骤14

20

E*2

M6*45 2E

B*2

21

B 2M6*10

步骤13

步骤14

20

E*2

M6*45 2E

B*2

21

B 2M6*10

ASSEMBLY



13

Pizza station is fully assembled.

ASSEMBLY



	• If the furniture is to be stored outdoors all year, then you must ensure that water is drained 
from the furniture and that it is not left standing with water in the frame. This can cause 
frost damage and will not be covered by warranty.

	• THIS PRODUCT IS DESIGNED FOR USE IN DOMESTIC HOUSEHOLDS AND IS NOT 
INTENDED FOR COMMERCIAL USE IN RESTAURANTS OR SIMILAR VENUES

	• Covers must not be applied before the pizza station is completely cool and dry. Moisture on 
the inside of covers may cause large formations of surface rust and damage to those parts 
that are in coated steel and stainless steel.

	• VARNISHED PARTS AND FABRIC MAY BLEACH UNDER THE INFLUENCE OF SUNLIGHT.

	• Keep children and others who require supervision at a safe distance away to prevent them 
from climbing on the furniture. This may entail a risk of injury. Children must be supervised 
by adults when using the pizza station.

	• Inserting screws wrongly, torquing with excessive force, or using electrical tools may  
damage the threading. The aluminum frames can bend if you tighten the screws too hard. 
Damage as such will not be covered by the warranty.

	• Do not use electrical tools to assemble the furniture. Tools with excessive force may damage 
the surface coating of screws, damage enamel/painted parts of the grill, and loosen pre-
fitted nuts.

	• The surface of the furniture may become very hot in direct sunlight. Please be aware of this 
and avoid use in high temperatures, as this may cause injury.

	• Check for the presence of any damage before assembly. Please contact  
support@fccproducts.no for any inquiries.

	• The painted surface of the furniture can be worn/scratched during use. This must be fixed to 
prevent rust from forming in damaged surface areas.

	• The painted surface of the furniture may be affected by sunlight. This does not affect the 
properties of the furniture and is not covered by warranty. To prevent this, use a cover to 
protect.

	• Note! The furniture may have sharp edges. We have done our best to remove sharp edges 
during production, but we recommend to exercise caution when handling the product.

WARNING

WARNINGS AND SAFETY INFORMATION

14

Pizza Station II



MAINTENANCE

MAINTENANCE

	• If the pizza station is located in coastal areas, we recommend that you treat the pizza station 
more often.

	• Wipe off food residues, grease and other things after use. If this is left behind, it can lead to 
rust formation.

COATED AND STAINLESS STEEL PARTS

Inadequate maintenance/cleaning may cause coated or stainless steel parts of the pizza station to 
begin rusting. To maintain the great appearance and surface of the pizza station, it must be regularly 
cleaned using gentle cleaning agents and warm water to remove salt, grease and other residue that 
can harm the surface. After washing, dry the surface off with a soft cloth.

Coated surfaces must be treated with a polishing agent (e.g., car polish) and stainless steel parts 
must be treated with a thin layer of acid-free oil one to two times per year. If the product is kept in 
coastal areas, we recommend performing treatment more often to prevent salt carried by wind/rain 
from causing the surface of the metal to rust.
Surface rust can be removed by cleaning the surface and applying a polishing agent. Please note that 
the warranty only covers rust perforation. putting a cover over it.

Coated surfaces must be treated with a polishing agent (e.g., car polish) and stainless steel parts 
must be treated with a thin layer of acid-free oil one to two times per year. For barbecues kept in 
coastal areas, we recommend performing treatment more often to prevent salt carried by wind/rain 
from causing the surface of the metal to rust.
Surface rust can be removed by cleaning the surface and applying a polishing agent. Please note that 
the warranty only covers rust perforation.

SHORT AND LONG-TERM STORAGE

	• Clean the furniture before storing and make sure provide it with extra protection. Use suita-
ble cleaning products and wipe it down with a damp cloth. 

	• Make sure that the furniture is dry and not heated before storing under a furniture cover. If 
this is skipped, it may create a reaction with the cover, or leave stains or undesirable marks 
on the furniture. If there is moisture on the furniture, it may cause frost damage to the frame 
or joints. This may expand and damage the structure if ice forms. Ensure that there is no 
water in the frame before storage. If present, any water must be drained using the drainage 
holes.  

	• If you are storing the furniture in a cover during the winter, ensure proper ventilation. 

	• The furniture must be stored right side up to prevent water from entering the frame. 

	• Please note that damage caused by improper storage and/or frost damage will not be covered 
by warranty. 

	• If the furniture is to be stored outdoors all year, then you must ensure that water is drained 
from the furniture and not left standing with water in the frame. This can cause frost damage 
and will not be covered by warranty.

15



Fccproducts.no

WARRANTY CLAIM

This product is covered by a warranty in accordance with 
consumer legislation. It has undergone strict quality controls 
and testing at the factory. If there are any parts missing or the 
product has been damaged, please contact your dealer or the 
consumer contact below for help.

In the event of damage to the product, we ask for pictures of 
the damage and damage to the product’s packaging is attached 
to the complaint.

Faults due to misuse, lack of maintenance or modification of the 
product will invalidate the warranty. Damaged parts not due to 
a fault with the product will be invoiced according to our price 
list + carriage and administration fee.

If new parts are needed or in the event of a warranty claim, 
please contact your dealer or consumer contact:

Always attach your receipt and product serial number when making a warranty claim. 

Produced in China for FCC Products.
We are always looking for ways we can improve our products. Therefore, we reserve the right 
to change technical specifications at any time. You will always find the latest manual on 
Fccproducts.no

FCC PRODUCTS AS 
KJELLER VEST 3, 2007 KJELLER, 
NORWAY

 +47 924 78 600
Support opening hours: Mon–Fri 09:00–15:00 

 support@fccproducts.no
Scan code to reach Consumer contact:


